NI/ TIPS >

Instruction Manual

www.hpiracing.com

HPI Racing USA

15321 Barranca Parkway
Irvine, CA 92618 USA
(949) 753-1099

www. hpiracing.co.jp

HPI Japan

3-22-20 Takaoka-Kita, Hamamatsu
Shizuoka, Japan

053-439-0833

HPI Europe

Units 1-3 Queens Drive, Swadlincote,
Derbyshire, DE11 OEG, England
(44) 01283 229400

[ 12550-2 |




Tools and Equipment

Thank you for selecting this HPI racing truck! This kit is designed to be easy to build and uses top quality parts for durability and
performance. The instruction manual you are reading was designed to be easy to follow, yet thorough in its explanations.
HPI Racing wants you to enjoy both building and driving your new race truck. If you come across any problems or need some help
getting through a step, give us a call and we will do our very best to help you. You can also contact us on the internet at hpiracing.com.

COERBHPIL—Y Y TRRILERBN ETREILTERSICINET, CORBE Y TIOAUT 1 DBREREL), DOBICEMAUITOIL, BHRH'D
NA UNJVISFETOERBRICHRFSNTNET,
CORABE. MOBDHSICEHEICHMAUTTATIRICZIDTI SRS, RIRTO( SR FFEBNRBLTHOET, MHTSIIVIVIVN-%&
ESEBHDEDIC, By FPyT DAR—IEBBBULELEDT, CHESDOHEERFAATHSRELNSIIYS 1 IE2RY—FUTREL).
RMEBHPIL—Y VI TE, ESEZIRULHIESSADR. BHUTIBORUHER > TIRELVEMO>TNET, Fv ~OMHUTOF T, FBEBRDL
HODELUES, ESBRABICEF CTOHNSHE TS,

Included inside: FvykICA>TW3IE
“
Z903 2.5mm Allen Wrench
v NBLUYF h
‘.' 9
=5

4
ﬁ
Z904 2.0mm Allen Wrench
' REBUYF
Z950 Cross Wrench (Small) Z170 Shock Oil Z160 Grease
=ZTO0RLYF VavOALI JUR
Tools needed: RICAEIDER Equipment needed: RICHBE\RDEIM
9067 Fuel Bottle (HPI)
- — Ja-TILRYT
#1 Philips Screwdriver & e
TIAESAN=R { Glow Fuel

Glow Plug Igniter JO0—1E
IS50e—-5—

Fuel And Glow Igniter -
You will need glow fuel (specifically designed for model

m -
car engines) and a glow plug igniter to start the engine.
#2 Philips Screwdriver 9 2 ) 9 i s sngne
TSARSA /=N TJO—#%
T4 FOMTEEFTSEIEHICE. JO—REHUETT., S<OTO—RED
- ME—=YaTd TRJFTESNTVEITDOT,. BULRREREVROIEZ),
|~ ; FiZ, TVYIVBHRBICTSTE—S—DNETY.

iR
Seansanas ~ _/
Hobby Knife
RE=F—12
Servos .
Side Cutters . Battery Pack
Ry g )J/\'\y? D=\ D
94! - R L 4 TP el Rg:fglver
S Bt
B On/Off Switch
Transmitter AV/ADRA vF
Glow Plug Wrench(8mm) &
SRl Needle Nosed Pliers Radio Control System
SIARYF

You will need a 2-channel radio system with

two servos, an external receiver battery pack
and an ON/OFF switch.
TORYRF L (RigER)
-—0 = T4 FOMTEERFSEBIEDICE. 2 F v YRIL2 Y—ROTOMK
Y2FLDMBTY, LD SR FORICRIERB/N YT )—/N\vD
RU. AV /AI7Z1 v FORNEMDUETT.
Make sure the servo size is as shown.

Round Scissors H—MRE TROTEDMEERBLTTEL,
MT 11—y B ®
AVES 46~51mm
Super Glue Thread Lock C>
DALY DIAVPEAY RIYOYIR
(IRRZEHRD

= 2 i i



Observe These Cautions!

To prevent any serious personal injury and/or damage to property, please be responsible when operating all remote controlled
models. Extra attention is called for when operating any glow fuel powered model. These models can exceed speeds of 31 mph

(50km/h) and use highly poisonous and flammable fuels.

CHOOSE THE RIGHT PLACE TO OPERATE YOUR R/C MODEL
Never operate R/C models anywhere listed below:

1. On any public streets or highways - this could cause serious
traffic accidents, personal injuries and/or property damage.

2. Near people or animals - never run your model anywhere using
people or animals as markers or obstacles.

3. In hallways, alleys or any other restricted or confined areas
that can cause personal injuries and/or property damage.

4. Anywhere where loud noises can disturb others, such as
around hospitals or residential areas.

5. During the early morning or late night hours when visibility

is limited and loud noise can disturb neighbors.

6. Indoors or around furniture - there could be a chance of the
R/C model damaging the surface or any objects in the area.

NEVER RUN ANY TYPE OF R/C MODEL IN THE VICINITY OF
HEATING DEVICES OR OPEN FLAMES

Glow fuel powered R/C models use highly flammable fuels. Do
not smoke when fueling or operating a glow fuel powered R/C
model, and do not run near open flames or heating devices-
doing so can cause explosions and/or serious accidents.

OPERATE GLOW FUEL POWERED MODELS IN AN OPEN, WELL
VENTILATED OUTDOOR AREA

Glow fuel powered model engines emit poisonous vapors

and gasses - these vapors irritate the eyes and can be highly
dangerous to your health.

NEVER USE GASOLINE

Engines used in R/C models were specifically designed for
use only with approved glow fuels. Non-approved fuels such
as gasoline can cause explosions and serious personal
injuries and/or property damage.

GLOW FUEL ENGINED R/C MODEL OPERATING PROCEDURES
Follow this set of rules to prevent "runaways":

1. Always have the R/C model atop a box or similar platform so
that the tires do not touch the ground.

2. When starting, always turn on the transmitter first, then

the receiver.

3. Before fueling or starting model, double check servos, trims,
throttle linkage, brake, fuel tank, fuel lines and receiver battery
pack voltage. Re-adjust or replace worn or defective parts.

4. Fill fuel tank slowly and carefully to avoid overflowing or
spilling of fuel. Wipe any excess fuel off immediately. Tightly
close fuel tank cap and ensure that it's properly sealed.

5. We recommend you run the tank dry to turn off the engine.

If you must stop before the tank is empty, properly discard

the excess fuel in a safe container.

6. When stopping, always turn off the receiver battery pack
first, followed by the transmitter.

CERTAIN PARTS WILL BE VERY HOT

With any engine powered vehicle, certain engine components
get very hot during operation. Never touch the cylinder cooling
head, muffler, or exhaust pipe - doing so could cause burns or
other personal injuries.

e

BE AWARE OF ROTATING PARTS

When the engine is running, there are certain parts that
rotate at high speeds. Do not touch the drive gears, belts,
drive shafts, wheels, etc. during operation- doing

so could cause serious personal injuries.

RADIO PRECAUTIONS

Before every run, ensure that you are the only one operating on
your particular frequency. Also check that the transmitter and
receiver battery packs are sufficiently charged. Failure to do
both could cause a loss of vehicle control and could result in
serious personal injuries and/or property damage.

FUEL TANK PRECAUTIONS

Before every run, ensure that the fuel tank cap is tightly sealed.
fuel leaks can cause fires or explosions. Also, never transport
or store an R/C model with fuel in the fuel tank. Doing so could
result in personal injuries and/or property damage.

GENERAL FUEL PRECAUTIONS

Glow fuels contain Methanol and Nitro Methane - both highly
flammable and poisonous chemicals. Avoid contact with eyes
and skin. Never use glow fuel indoors - only in well ventilated
areas. Glow fuel emits harmful vapors and can be hazardous to
your health. Read all warning labels and instructions prior to
use. Keep all fuels and chemicals away from children.

Never use glow fuels in any other engine except those designed
for use with glow fuels. Also, never substitute any other type

of fuel in place of glow fuels- especially gasoline. Doing so could
result in explosions and serious personal injuries and/or
property damage.

STORING GLOW FUEL

Do not store glow fuel indoors or where children can easily
access it. Instead, store glow fuel in a safe, well ventilated
place, away from heating devices, open flames, direct sunlight
or batteries. If glow fuel spills, wipe spill immediately to prevent
any fire hazards. Do not store glow fuel in any other container
than that which it came in. Keep glow fuels and any other
dangerous chemicals away from children.

IN CASE OF EMERGENCY

Glow fuels are extremely dangerous when used improperly.
Here are some first aid tips when using glow fuel:

1. If glow fuel is swallowed, induce vomiting and contact a
physician immediately.

2. In case of eye contact, flush eyes thoroughly with warm
(not hot) water and contact a physician immediately.

3. In case of skin contact, wash areas with warm (not hot)
water and soap.



Parts Size Reference

8

6122 Body Pin (Medium) Silver
2FwITEY

6125 Washer 4.8 x 14mm
DyYv—

6786 Spring 13 x 57 x 1.1mm Black
2TIVT (R

6796 Spring 13 x 70 x 1.1mm Black
2FUYT (W)

6816 Slhcone O-Ring $10
yJavo-uvyg

6819  Silicone O-Ring P-3 Red
YUIVO-UVYT

bt T
6872 Shock Shaft 3 x 46.5mm

VERPVA A
= T

6876 Shock Shaft 3 x 54.5mm
VERI/VA )

72001 Pilot Shaft 4 x 30mm Black
A0y Y2+ (R)

Dogbone 6 x 83mm Gray
ATV I~ (FU-)

Shock Cap 12mm Silver
VEP L)

72107 Cup Joint 5x 10 x 16mm
NvIIa1Uk

72144 Brake Rod M2 x 80mm Black
JL—F¥0OvE

72148a Brake Plate
TJU—FIL—k

H%

72148b Brake Cam Shaft
TU—FNLAY% Dk

A N S
= = -

72157a Arm Brace Front 3 x 42mm Silver
S AVE S]]

£ ~

72157b Arm Brace Rear 3 x 42mm Silver
P=LTL=-Z VP

Ball 3 x 5.8 x 6mm Black
=L (R

.

-
§

Flange Shaft 3 x 42mm Silver
25IV9T b (ER

A396b Servo Saver Sprlng 14mm
T=N=2TUVT

I

A431b TP. Button Head Screw M2 x 10mm Black
FTREVEVITRY

A548 Axle 5 x 35mm
PIA)

| ————9]

A549 Axle 5 x 40mm
PO A

A553 Dogbone 6 x 57mm Black
2AITI9 T+ (B

A554 Dogbone 6 x 86mm Black
21VTI%IF (B

A558 Diff Shaft Black
FOVPIH (R

Gear Shaft 5 x 37mm
FrPyvIhk



Parts Size Reference

.. D Z517 Binder Head Screw M3 x 8mm Black
NAVERY

T

A805 Pilot Shaft M5 A875 Exhaust Gasket
And=bl g IFY-REHRTY b
—
Z526 Flat Head Screw M3 x 8mm Silver
A896 Linkage Rod M2 x 28mm Black YISRY (R
UIF=v0y k

A827 Clutch Spring 0.7mm
DSvFRIVIY

|

Z543 Cap Head Screw M3 x 10mm

e ———— T

A832 Center Gear Shaft
BYS-FPYPT+

T

A949 S|Iioone Tube 12 x 18 x 30mm
Y3 2561 TP. Flanged Screw M3 x 10mm
SEVT ISYIRY

A838 Flange Pipe 3 x 4.5 x 5.5mm Black
2SIINAT

T

B

o : 68 TP. Binder Screw M3 x 12mm
B022 lB\_aPIIUB;ganSxHxAmm I ED

T

Z569 TP. Binder Screw M3 x 15mm
NIV ERYEIT RY

- ,"--‘:
B030 Ball Bearing 10 x 15 x 4mm
RPIVT

I

Z578 TP. Flat Head Screw M3 x 12mm
YS59vEYTRY

A850b Diff Bevel Gear 10 Tooth
ARARILFP—

I

B046 Clutch needle Bearing 8mm
D3yF—=RWARPIVT 2581 TP. Flat Head Screw M3 x 18mm

= HRARBESESS
AB50c Shaft 3 x 22mm
YeIk

|

Z125 Ball Cup
M=ILFrvT Z593 Screw Shaft 3 x 27Tmm
A0Va—=vvI+

|

Z136 ?pll 4-40 Black

=)

Z599 Screw Shaft 3 x 41mm
RDVJa—Iv»Ik

Z214 Button Head Screw M3 x 8mm Silver

Sy o)
2653 Nut M3
C Tk
AB55a Final Gear 13 Tooth
AT 2242 EClipE-2

EUVT o

[—— ]

Z264 Pin 2 x 10mm Silver Z684 Flange Lock Nut M4 Black
EY @) 259Fr0VFy

=

Z282 Step Screw M3 x 14mm

FRRFYITRY 2694 Washer M5 x 10 x 0.5mm Silver
Dy¥v—
= 2509  Button Head Screw M3 x 30mm 2721  Set Screw M4 x 4mm
A855b l;ll;al ga:;;‘!? Tooth FRRY By k2902 —

—ap 5 iz



Plastic Parts 7525y 2/5—Y

A346

A401 A456 x 2 A431ax 2 A473 x 2 A544 | A546 x 2

A808 2125
A396a
@ 1:1




OPEN BHG A

RS A=ERLET,

A431b TP. Butt. Head Screw M2 x 10mm x 8

FRYYEVTRY

A559 Gear Shaft 5 x 37mm
FryeIk

A558 Diff Shaft Black
FIVP I (B

A850a Diff Bevel Gear 13 Tooth
RRILFP—
) =2
s:n ~
A850b Diff Bevel Gear 10 Tooth
ANFP—

—

A850c Shaft 3 x 22mm
JeIk

A850d gaqher 7 x15x 0.2mm
S p—

w3
Q&_\ /1 4 "_)
&8 o

A855a Final Gear 13 Tooth
ANILFP—

A855b Final Gear 38 Tooth
ARANJLFP—

B030 Ball Bearing 10 x 15 x 4mm
RPUVT

N

42 EClip E-2
EUZ

)T

x2

x4

x4

x4

x2

x4

x2

x2

x4

x6

V

Build Two
2DEDFET

Build Two
2oHDET @ A558

@

Build Two
2DENFET

Apply a light coat of grease
to parts shaded gray.
@ B<JURENIFET,

Z578  TP. Flat Head Screw M3 x 12mm x 2
SOV EVITRY

Z136 Ball 4-40 Black x2
R—=)L(R)

Z578  TP.Flat Head Screw M3 x 12mm x 2
YS59vEVTRY

e




@
T, ©
((((({”
/(((,,@

@
U
U,
g 7581

SOIRTHEHUTET,

d
Step| T

\ I

| !
| i
\\Y

|
[\
\ WA\
W\

' Note direction of arms! —LE
o ¥ P AP — AOBEICER !

Z599

© ,”HHHN,\_”, )
'M_.f%u \.ﬁ,©~
X

SHESNCS
»Vv

1
o
D
™0
N~

0
0

A .;-. .

4
NS S| A ;

\.w //1.)1&4\\\ M,
A 4’.0, A

,l/
iy

2581

. Flat Head Screw M3 x 18mm x4

YSIvEVIRY

zgmlu

4

72157b Arm Brace Rear 3 x 42mm Silver x1

2599 Screw Shaft 3 x 41mm

A0)a—=v%Thk

i
-

&

/? e

P=LTU—2U7P

<
x
E
E
o
x
5,
w “W
= |
an Y
8 Iy
on &>
£Q Y
=X En
M ™=
(<3
2 ]

H?@g



I

72001 Pilot Shaft 4 x 30mm Black x2
NA0v 2T R

i

Z136  Ball 4-40 Black x3
®

h—

I

Z282  Step Screw M3 x 14mm x2
FTRRAFYTRY

o —

2526 Flat Head Screw M3 x 8mm Silver x 2
YIRY

I

2578 TP.Flat Head Screw M3 x 12mm x 2
YS99EVIRY

h—)

Z136  Ball 4-40 Black x2
LR

Z581  TP. Flat Head Screw M3 x 18mm x 4
YISOvEVITRY

=
72157a Arm Brace Front 3 x 42mm Silver x 1
P=LTL—-220V+

E L el

81 Flange Shaft 3 x 42mm x2
25UIVP T+ (ER)

(9

Z242 EClip E-2 x2
EUVT

I

Z578  TP.Flat Head Screw M3 x 12mm x 2
YSIvEVITRY

—a——

F A396 Q=)

A396©

|

[




Z581  TP.Flat Head Screw M3 x 18mm x4 F

YS9vEIITRY

OPEN BAG B

RER=EALET,

4

O

6819  Silicone O-Ring P-3 Red x2
YYaIvo-uvyg
A460 Upright Set x1

PvISf ey

—

A548 Axle 5 x 35mm x2
P2 § g
g = e
IS e E
8 E ¢
Z581 g &
A554 Dogbone 6 x 86mm Black x2
RAITIvIk

A838 Flange Pipe 3 x 4.5 x 5.5mm
23IN4T

.'/7 \
7
’<::>

B022 Ball Bearing 5 x 11 x 4mm
NPIT

B030 Ball Bearing 10 x 15 x 4mm
RPUVT

Z136  Ball 4-40 Black
(R

R—JL (R)

"

2543 Cap Head Screw M3 x 10mm x4
FruIRY

Z593 Screw Shaft 3 x 27mm x2
AOUa—-veIk

H-;'@%




A549 ﬁ:gez ?bx 40mm x2 A4010©
z o R2
B022 Ball Bearing 5x 11 x 4mm x4
RPYT
Z136  Ball 4-40 Black x2 AS49
U ()

e ¢

A554 Dogbone 6 x 86mm Black x2
21TV 9 T+
2593 Screw Shaft 3 x 27mm x2

A0)a—-veI k-

e 11 o




Yo

Z578  TP.Flat Head Screw M3 x 12mm x 4
YSHvEVIRY

(o ———

g g
&g e =
& z578

76872 Spur Gear 52T x1

/1= =

' Apply removable

72107 Cup Joint 5 x 10 x 16mm x2 @ thread lock.

NyTI3(4Yk RYOy IR ZENMITET,
A832 Center Gear Shaft x1 2904

TYI-FPYr Ik y -

B030 Ball Bearing 10 x 15 x 4mm x2

RPIT
=
2264 Pin 2 x 10mm Silver x1

(=)
]
Z721 %ej E%"‘l)'g‘—x 4mm x2 72107
T o TN .
2904 gl Apply removable

T o thread lock.
RIYODY IR ENMITET,

—an—=u 12 i 7z




72072 Dogbone 6 x 83mm Gray x1
2L VTI% T+ (TL-)

' 4B ~N

Y

72148a Brako Plate x2

-h

72148b Brake Cam Shaft x1
L=FNLY9»T

AS553 Dogbone 6 x 57mm Black x1
21V TI%I b+

_T72148p

m ___—T2148a
Z581  TP.Flat Head Screw M3 x18mm x4
¥5 SwEVT RY '
A4750
[ J

I

Z282  Step Screw M3 x 14mm x2
FRRFYITRY

Black
IS5

—ar——n 13



Make two front shocks 2{@ND270YFY3vIZEEDET,

6786 Spring 13 x 57 x 1.imm Black x 2
2TUVT (B

L

72100 Shock Cap 12mm Silver x2 10
YavDFrvT

6816  Silicone O-Ring S10 x2
IOy

o 6872

6819  Silicone O-Ring P-3 (Red) x4
YU3IV0-UVT

= =1
6872 Shock Shaft 3 x 46.5mm x2
PEPIZVA )

A133 Ball 3 x 5.8 x 6mm (Black) x4
=L

A544 Shock Body 12 x 87-62 x2
Y3vIRT1—

Z170  Shock Oil x1
V3vIAIIN

Move the shaft

Z242 EClipE-2 x4 up and down slowly
3949 to remove bubbles. A
wo<oezty  ((O)
ZRMHOLTEEZ =
RNTTEN. Fill with oil
\\ while the shaft
is all the way up. '
Bl ezrvsroe
RETH L1 ®
W IENCZDHIC
A1 VOBRERBLET.
Z568 TP.Binder Screw M3 x12mm x4
NYERYEYT RY
6786

a2y A133 14 %




opEN B"G c Make two rear shocks 2BDUVPY3vIZEEDET,

RFBEC=2EHLIT,
o
2 10
6796 Spring13x70 x1.1mm Black x2
27UV (8 A546
ma 3
72100 Shock Cap 12mm Silver x2
VEPE L)
6816  Silicone O-Ring S10 x2
YYIVo-IVT @
6819  Silicone O-Ring P-3 (Red) x4 6876
2J2IV0-JY
= 51111
6876 Shock Shaft 3 x 54.5mm x2
YavoyeIk
72100
A133  Ball 3 x 5.8 x 6mm (Black) x4 ) —
=) 2\
A546 Shock Body 12 x 70-103 2 “n n ‘@ MRS
oc| x 70- x
VE] wﬂiﬁ?!’— ! — v
Z170  Shock Oil x1
39 IATI ot
\
( g
A
2242 EClipE-2 x4 \ f/\t
EUVT o
Caution!
Move the shaft

Z568 TP, Binder Screw M3 x 12mm x4

NRAYRYEIT Y up and down slowly

to remove bubbles. g y
*Po<DER Y N\
ZMHLTESRZE S
Fill with oil
BT, \ while the shaft
is all the way up.
E EZ~VEETE
RIET A )LD

Vo ENICEBERIC
21 IDBEEMLET.



6154  Nylon Tie Wrap x2
FAOVRFSv T A860b
72150 Exhaust Manifold x1

YoR—ILE A860a

A812 Clutch Bell 12 Tooth x1
D5y FNI
A860a Air Cleaner Boot x1
IP-DU—F—T—v
ABOOL él%ﬂlglj —F— 2RI x1 ' Apply a light coat of grease.
° BT 2ERDET,

AB68  Tuned Pipe (Composite Nylon) x 1
FaA-=YREYIS— (NS5-{FEX)

D

ARTS Dot Oagiat i % Apply removable o
o thread lock.
RIDYIRAZENMITET,
2694 ¢
A949 Silicone Tube 12 x 18 x 30mm x1 0
YU3a¥Fa-7 Z517 A812

| p—
‘ —
b

B046  Clutch needle Bearing M5 x 8mm x 1
DSyFI—RILRPIIT

|

Z509 Button Head Screw M3 x30mm x 2
N RY

T

Cut
° Ny FUTTFEL,

Z517 Binder Head Screw M3 x 8mm x1
AR RY

T

Z568 TP. Binder Screw M3 x 12mm x1
NAYERYEYT RY

2694 Washer M5 x 10 x 0.5mm Silver x 2
FySie—




o —

Z526 Flat Head Screw M3 x 8mm Silver x 4
IR

Mespme

Z578  TP.Flat Head Screw M3 x 12mm x 1
YSTEIITRY

o thread lock.

Ypporsac

Z568 TP. Binder Screw M3 x 12mm x1
NAYERIYEIT R

Z569 TP. Binder Screw M3 x 15mm  x 1
NAYEIVEVT RY

I

Z578  TP.Flat Head Screw M3 x 12mm x1
IV EVITRY

H%

5 (o
A

Apply removable

RYOwIRENTET., Bl




T

Binder Head Screw M3 x 8mm
AR RY

N

517

|

o

68 TP. Binder Screw M3 x 12mm
NIV RRIVEVT RY

|

Z569 TP. Binder Screw M3 x 15mm
NAYERYEYT RY

|

Z578
ST VEVIRY

—ar——

TP. Flat Head Screw M3 x 12mm x7

x2

x3

? Z517

(o~

(Jww
N
(<]
N
@

(Jw

Z578

(Juw

Z578

(@

Connect radio gear prior to

installation to check for proper
@ operation. Make sure servos

and trim settings are centered.

BIRDY—ZEOBREEL B DAL
Za—-FIUCUEREICLET,

Throttle Servo
20w BILY =R

Receiver
SEM -

Battery Pack

Transmitter Receiver Switch | Y RoFU—1tyD
ZiEH BEWBRT VT E
Steering Servo _ 2 @\?ﬁ I /‘
2FPUITF—R { @1 ON L
18



THRNRYE=—————umV»
A185b Threaded Rod 4-40 x 34mm
289wy

@ Plastic

1 | TS52FvD

A396a Saver Spring
=N=2TUVT

Z125 Ball Cup
M=ILFvvT

Z136 Ball 4-40 Black
R—=)L R

x1

x2

x1

Z561 TP.Flanged Screw M3 x 10mm x9

SvEYTISYIRY

6163  Servo Tape 20 x 100mm
—RF—=7

6228 Nylon Strap 7 x 250mm
FAOVRARSyT

.——-ggéﬁg

x1

x1

T

Note direction

@ XPEICER!

V

A396 @ (23)
gilt’rjonics/ HPI/ Sanwa/ KO/ JR
>

A396 O (24)
Hitec
NFTvD

A396 @ (25)
Futaba
25\

. A396a

“®




X

6122 Body Pin (Medium) Silver
2FwIEY

A800 Fuel Tank Set
ARy

A865 FuelLine 2 x4 x 330mm
YYIYFa-7

Z568 TP. Binder Screw M3 x 12mm
NAYRBYEIT RY

—ar——n

V

A4T5@

x1
' Cut fuel line to lengths shown.
<1 @ BDREICICY YD YFa-TENDY FLET.

x 2

AB65 115mm length fuel line

x2

8 mm

x1

A800

Use for step
RON-ITEBLET,

Use fuel line for exhaust to fuel tank
return and for fuel tank to carb.

NIS=EIIDEIIDEF v T~
EORSOICHEALEY.

20




A865 Fuel Line 2 x4 x 330mm
YYIYFa-7

A896 Linkage Rod M2 x 28mm

UV7-I0vE

A396b Servo Saver Spring 14mm
T—=-N=2TUVT

T

Z517  Binder Head Screw M3 x 8mm

NAYERY

T

2561  .Flanged Screw M3 x 10mm

SYEIT ISV XY

72144 Brake Rod M2 x 80mm Black
JL—F0vk

2150 Antenna Pipe and Cap Set
PITFIAT Feovd

m—ar——

x1

x1

x1

x1

x1

x1

Céﬂno

Pt T p o

A865
8mm length fuel line
(for brake linkage)

S8MMICAw FUE
YUDVFaA-TERBNET,

See page 24 for linkage setup.
24 R=IZZRUTTELN,

[ ]
No brake drag at neutral.
Za—-hrSLTRIU—F0
BDSIRVRICLET,

A396 © (23)

P Airtronics/ HPI/ Sanwa/ KO/ JR
2 )
i = ‘ A396 @ (24)
§ ) ¥ Hitec
£ Ry NMTvD
== & A396 @ (25)
n’ Futaba
28\
Z150b D
Z150a
\ ,/
i ‘\
\
S >,
&2 2 = o
NG i
. : >
v
21




2197  MT Mesh Wheel (Chrome)
MT Xy ¥ahes—L20-L4

4455  Dirt Hawg M2 Compound Tire
MTH BRI M2IVIOV RSP

Inner foam already in tires. Do not throw away!
AIT=AMIIAD

Q

6125 Washer 4.8 x 14mm
Dyye—

2264 Pin 2 x 10mm Silver
e

g

Flange Lock Nut M4 Black x4
257910V Fv bk

Remove chrome finish
where glue will be applied.
Apply a bead of super
glue all the way around
the tire and wheel.
AyFEDTDETHDZBEL
BAPERT—ILOBIC
HREBESRZRUVAHET.

ok Install pin and hex adapter on both sides
DREBICHAITET.

ok Install pin and hex adapter on both sides
BREBICHIITEY,

m—a—— 22




Throttle Linkage Setup =zc.rvvvr-vesr7y7

I Make adjustments with the engine off!
¢ IVIYVEIDERETEZY RUTTEL,

SETTING NEUTRAL Za—-k3SEy RPYT

With Engine Off:

. 1 R{BWDRA v FEON ICLET,
1. Turn on transmitter.

5 Tiirh on recaNer 2 BEWMOR 1 v FEONICLET,
3. Center throttle trims 3.20v RO~ AZEPLTIEIC
4. Adjust @ sothereis a i . _

1mm carb opening. * '*Yjel’g._mm’ Ui
5. Adjust @) so carburetor never i

closes more than 1mm.

6. Adjust @ so brake does not drag
at neutral. You should be able to
push the car about 5 feet. If the
brake drags at neutral you will melt
the clutch.

imm

No brake drag at neutral.
Za—F3NUTRITU—FD
@ HHSEVRICLET,

SETTING FULL THROTTLE D)\ R0Ov kiLzy hPyT

With Engine Off: BWOEY +
1. Pull full throttle.

Servo movement

: 1.20v ML kU H—E2B0EIC at full throttie. —{F
2. Make sure the carburetor is open. =4, HY—R2A~0—-2
TAE

2. FvTULH—DOD'RBICRDDE

|
HBLET. \ E
\\ m

— \ Full Throttle
Open () Position.
< DERBUET, \ 2BONE
\

SETTING FULL BRAKE A 2 A A

With Engine Off: TJU—FE0ty

1. Push trigger to the full brake 1.20v FILRUAH—ETL—FMEBIC
position. LEY.

2. try pushing the car to make _
sure the brake works. 2. MEFTHUTHT, Th—FIR

BEWRLET.

Full Brake
Position
TU—FofuE

il \ at full brake.
LT —F06F

\
\\ \Linkage movement

No brake drag at neutral. =
Za— RS TRTU—F1 i)
@ BHHSIEIRICLUET, pm—

Brake adjustment dial
TU—FWEI 1 PIL

H-ﬁ?@g 24 %



Starting For The First Time. 1>y zs5-+

Turn On Radio EROANT

Let's get ready! First, read the instructions

for your radio completely. If you lose control

due to radio problems it will damage the car and
motor. Install fresh batteries in transmitter and
receiver pack. Extend radio and receiver antennas.
ET (TVIVBED) 73&

R(EH. BEROEETPYTFEMIL. 21 v FEANTFEL,
FpTUI—1 P FUYTRE (RO—-OHE) I0E>TNSD
BRUTTEL,

1. Switch on transmitter.

2. Switch on receiver.

3. Make sure servos function properly.

4. Check the range of radio by
walking away from car.

Always
1. 2EWEONICLUET. turn gn
2. BIEWMEONICLET, transmitter L
3. F v ILI—BPAE first! After the transmitter is on,
UV REBICIE S T EENE turn on the receiver.
BOWRBLTTAL, ONIC L&7T, S{EWEONICLET.

Fuel Filling #h

Let's fill up the fuel tank. Make sure you buy

good quality fuel designed specifically for R/C cars.
Low priced fuel has less lubrication and less cooling
ability. New engines are the easiest to damage from
low quality fuel!
SHIVYVBURHRBEBEEL BHH FEL,

T RILORBESEDODIE LMD T T,
NOTE: I&

Never use fuel near a heat source or near
open flames!

BIESINEDZRDT, NROHSFOBEZEHTD
HBIBEHBIITE,

1. Fill tank with high quality RIC car glow fuel.
2. Close cap securely after filling.

11 5~3 0% BEEQIO-TYIYY SEREECERTEL.
2. ROV DDOF v v TIEME > TN BIOHEBL TREL,

Make sure that the throttle valve

is in the neutral position!

*F o ILI-DPA RIS
RBICE > TNBIDERLT
T&EL, (2

Priming Carb 73-7

It's time to force the fuel through the fuel lines
to the carburetor. Watch the bubbles in the fuel
tubing while pushing the primer button to see when
the fuel reaches the carburetor.
NOTE: AR

Do not over-prime WEOSADBEFI EA—/N—-F3 -0
the carb. Doing so will &0, TVIVHBBMUELEA.

flood the carburetor!

1. Push fuel primer button
until fuel reaches throttle inlet.

2. Press button two more times to allow
fuel to enter throttle valve.

1F3—-0OmMIVERBHLET.
2. MANF v TILI—DADDETEZL ESHE 1 ~2@RIVERLTREL.

Starting Engine I Y 0EE)

Raise the car so that wheels are not touching the
ground. Attach glow plug heater and pull recoil
starter several times quickly. Don't pull the cord
all of the way out!

REMOR0Y MU RUAE3IVBREITRESTE, TYIIN
WELOTLEDNET,

NOTE: ;I3

High RPM during the break-in period

and/or pulling the recoil starter cord beyond

10" or 25cm can damage the engine.
TNRI—H—DI—Fid, 26 cmUE3IEXT EWIRT D
BENEVETOTTIM TS .

Over-Primed Z#—/\—F3a—72

1. Attach glow plug heater. g N
2. Pull recoil starter using quick, short strokes.
3. Open throttle valve halfway.

Don't pull more "o N\
than 10" or 25cm. p
SIo®/DIRSIF

@ 25cmH'BETY.

1. 7—R9-2—-FBEISTICOBREXY,
2. TWRH—H—%31EET.
3. 20y FLESDR ETTOGERESEET.

ER
IP-DU=7—=N235-d0.
RF¥EP-BEDOBEMOEDNOIC
RICEREVDREBLET.

NOTE:

Make sure there are no obstructions
blocking the muffier, air cleaner,

or rotating parts (spur gear, clutch
bell, etc.).

If there is too much fuel inside the cylinder the
engine will not start; this is called "over-primed".
To fix this problem, follow these instructions.
IUIVOPITMEZRD CHBIERE. TVIVDNRI—
LEBA, TNEA—-/N—Fa—-DLENEYT, ROFIET.
A—N—Fa—DZBELET.

NOTE: I8

Make sure that the opening to the cylinder is pointed
away from you or anyone else. Be careful, fuel will spray
out from the cylinder!
BODANTHREDDDSIEVRICEENMNTTHSIBHT

TE. MED, YUIF-AY EDSREELETOTEENA
FITZEVWTTRELN,

1. Remove glow plug from the engine using
a glow plug wrench.
2. Pull recoil starter until all of the fuel is

removed from the cylinder. Wipe any fuel ( Caution!
spills immediately. Avoid contact with skin Be careful of fuel
or eyes. @ spraying out of
1.75ILYFTISIERTLET, the cylinder]
2. TR ——&EY ) IF—Ay EDSHENHERZBET IVIVALS
OEHSIEET, REWLCMBIETICHEINTRNTTSL, REFHDIMBIC

RRICIRRDDD SR MRICHDERUTRE, KEDTTTREL.

Stopping Engine Ty o1t

We recommend driving the car until
the tank is empty.

Here are two other ways to stop the engine:
1. Cover air cleaner intake with your finger.
2. Stop fuel supply by pinching the fuel lines.

NOTE: i%

Be careful when stopping engine! Do not

touch engine or muffler, they may be very hot.
IVIVEBRICE>TNXIDTFZRNBNTRE,

—ar—

1. Run until fuel is depleted. We recommend wearing rubber gloves
to protect hands from fuel.

b FRFELTTREL.

or
2. Restrict airflow to engine.
1MEDR<BIFETESED.

2IP D) —F—&ESHEL,
RED2=TIFa-TEDFE.

25



High Performance Option Parts #5>z>/x—v

73902 Heavy Duty Main Chassis (Nitro RS4 MT)
ANE=Fa=FA=XIUYv=Y

A723 HPI Super ShoekSet(RS4 MT Front 62-87)
2=\=Y3vOtykrJ0Vk

A725 HPI Super Shock Set (RS4 MT Rear 70-103)
A=I\=YavoevykUP

i
F o —fuilicaie it o Sgsegsn |

27UvT20Vk
6786 Spring 9 x 57 x 1.1mm - Standard
A912 g glée_egg;apsmlsslon (On-Road Only) (Black/ Medium - MT Front)
2TYvI 20+
6788 Spring 13 x 57 x 1.2mm
9.5 Coils (Blusl Hard - MT Front)
A925 Pullstarter Lightweight Flywheel (40mm) 2TVYT 0V
e B SPZ21mIl 6794 Spring 13 x 70 x 1.1mm
15 Coils (Yellow/ Soft - MT Rear)
27UV TUP
6796 Spring 14 x 70 x 1.1mm - Standard

A885 Nitro Racing Clutch (Black/ Medium - MT Rear)
T4 ROU=YVTDSuF RTIVITUP

6798 Spring 13x70x1.1mm
13 Coils (Blue/ Hard - MT Rear)
RTUITUP

A856 Heavy Duty Final Gear 38 Tooth
AE=Fa-F1 =D P FILFP— 38T

AB44 Flber Disk Brake
N=TU—FF1RD

p—

.l / A928 Oil Catch (Not for 12R SC)
\ AANFvyF

()

1703 Heat Sink Head (15FE)
FOZI—1SRE=FYY DAY FU=TIL)

A915 Heat Sink Engine Mount 20mm for Pullstarter
i P.IYIINDIY -

s
h"

A209 Sway Bar Set
29ESIY—y +

4455 Dirt Hawg M2 Compound Tire
MT%  FRIM2IVINOV ES1V

4450 Truck V Groove Tire
2.2" Pro Compound
FSyOVIN=TILPTOIVIOVE

4451 Truck V Groove Tire
2.2" M Compound
MT £ESIPILMIVINOVE

2195 MT Mesh Wheels (White) MT X &2+ —)LROA
2196 MT Mesh Wheels (Black) MT Xy ¥ai1—ILTIS5v D

2197 MT Mesh Wheels (Chrome) MT X ¥am( —)L20—4

2180 Super Star MT Wheels (White) MT 2—/{—289 =1 =)L RO +
2181 Super Star MT Wheels (Black) MT 2—/{—25 i1 —IL TS5y 2
2185 Super Star MT Wheels (Chrome) MT 2—/1—25—ik+(—JL 20—L4

You can use deep offset wheels to widen your truck. sErnrozs.
2135 Super Star MT Wheels - Deep Offset (White) MT 2—/S—25—ifA )L D1 (D1 EZTY )

2140 Super Star MT Wheels - Deep Offset (Black) MT 2—/{—28 =k« =)L TS5v 2 (D1 FAD Y k)
2160 Super Star MT Wheels - Deep Offset (Chrome) MT 2—/{=28 1 =)L 20=AL (D1 EZAIEY k)
2165 Super Star MT Wheels - Deep Offset (Gold) MT 2—/t{—=25 =+ =L T=LE (D1 EATEY )

27 i e




Troubleshooting Guide

Problem Possible Causes Solution
Engine does not start Fuel tank is empty or throttle valve is not primed. Fill fuel tank with fuel and prime throttle.
Bad glow plug or dead plug booster battery. Replace glow plug and recharge or replace battery.
Fuel lines, air cleaner, or muffler is clogged. Clean or replace clogged part(s).
P i Remove glow plug and discharge fuel. Also, test the
Engine is flooded due to over-priming. glow plug. Replace the glow plug if it is defective.
Throttle valve not adjusted properly. Set idle and needle valve to standard starting position.
Servo linkage not adjusted properly. Move servo to neutral then re-adjust.
Engine starts but then Fuel tank is empty. Fill fuel tank with fuel.
stalls
Fuel lines, air cleaner, or muffler is clogged. Clean or replace clogged part(s).
Throttle valve not adjusted properly. Re-adjust idle and needle valve to 2-1/2 turn out.
Engine is overheated. Allow engine to thoroughly cool down and open needle
valve 2 to 3 clicks.
Limited reaction and response Needle valve not adjusted properly. Re-adjust needle valve to 2-1/2 turn out.
from engine or poor performance
Low fuel pressure from muffler. Properly install pressure line from muffler to fuel tank.
Truck is hard to control Weak transmitter and/or receiver batteries. Recharge or replace batteries.
Low reception from radio antennas. Fully extend transmitter and receiver antennas.
Servo linkage not adjusted properly. Move servo to neutral then re-adjust.
Melted clutch shoes Brake is dragging during running. Set brake so car rolls freely at neutral throttle.
R&A BNDEREEL
RRIDIA D TUVRLY, BED' TV I VI TRTUVEL, MBSV OICMBZEAN, IYIYVETHREERS. (F3—2)
T3STMINTNVS. TS5T7— FEBENE->TNS. II3UERMTD. BUEHBICRRTD,
BRI 1 LD —DEBEE TS, i we2 f%&;gﬁm RBETD, IPI)—TF—,
i _ RiE, IPOU—F—, II5—RADE VIS5-RORE
I\/‘J/D‘D‘D\bﬁb\ ISTERVIYIVADBBERICLUTHSERS—~
AT (T e=20Ue) IS THUNTORODEEF I v 2
FrILY—DEERRE Z—RILNIVT, PA BRIV TREBRIZTORENRICRT
Y- T —-IDRERR Y—REZa—F3VICLTHS, BEUIT—-IEVOETY
BRSO ITHRDIA 5 TLVEELY MBSV ITIMEEAND
- BEFa1—T IPOU—TF— ¥IS-ADEN BNRIE, §EF > TU\DEBDOREER
IVIVIEHDBH
I<ICIEED. 20y MWL T DEEFRE 20y FIVSIVIRUPA Rk =— RILOBE
IYIYDA—I—E— - 1>§ivmiao§ﬁ:tms:—Fm§z~3:vwwr§
25—
20w RIVISILT. == BILINIL T OEBAE =RV TETOBRENEICRLTHSERI—
IVIVDDFELRELEDSRN S BEDTL Y MBSV ODEDT LYY v —F 21— T N5 0 AEDBN ST
NI TB DR RIS 3D ? F 2~ TCADBNTOEND
AEH, BERO/NYTU-FR Ny T —DZTBRRIIFTR
EHEBNE D DEHIELN BROBERENR N HEWRUBBROP YT T ERSICHILT
Y—iRU VT —IDREFRR P—REZ21—FSILICLTHSEELEL
— N = — S Z—a—kSIL (PA BUVY) DRETTL—F1*
DSyFNBIITUES EFPTU—FOMNCRHCEITNS. Bhohcmcmays. . ONE ¥

—a—— 28 Y



1662

@ 1621
682 (
16
1712
1694
COMPLETE
CARBURETOR
1615 Complete 15FE Engine (Preassembled $HYI;%d+)
HPI Nitro Star 15FE Parts

1615  Nitro Star 15FE Engine 120.00 1684 Heat Sink Head (Die Cast/15) 12.00
1657  Cover Plate (Pull Starter) 7.00 1691 Carburetor (Main Body) Silver w/o Idle Screw 31.00
1662  Screw Set (8Pcs) 4.00 1694 Carburetor (Complete/4.6Mm/12E/15FE) 49.00
1663  Gasket Set 3.00 1697 Throttle Arm Set 3.00
1664  Crank Shaft Bearing (Front) 11.00 1705 Glow Plug 7.00
1665  Crank Shaft Bearing (Rear) 11.00 1710 Connecting Rod (12E/15FE) 14.00
1667  Screw Set (2Pcs/Carburetor) 2.00 1711 Crank Shaft (Pull Starter 12E/15FE) 41.00
1668  Pull Starter (No One-Way Bearing) 18.00 1712 Rotor Set 4Mm (12E/15FE) 14.00
1669  One-Way Bearing 18.00 1716 Cylinder And Piston Set (Nitro Star 15E) 48.00
1670  Starting Shaft 5.50 1717 Piston Pin (Nitro Star 15E) 4,00
1671  Screw Set (4Pcs/Pull Starter) 2.00 1718 Crank Case (Nitro Star 15FE ) 27.00
1675  Adjust Screw Set (With Spring) 2.80

1679  Needle With O-Ring 8.00

1680 Needle Valve With Holder 8.00 1634 Carburetor (Complete/5.5Mm) 53.00
1681 Spring For Needle Valve 2.00 1703 Heat Sink Head For Nitro Star 15 (Purple) 45.00
1682  Carburetor Gasket Set (4 Pcs) 2.50

A249 Ball M2 x 3.8 x4.5mm x1 AB05 Pilot Shaft M5 x1 A808 Clutch Shoe x2 A827 Clutch Spring x2

R=JL A0y kY9 I+ D5yFya— DS59FRIUVY

Preassembled #8175

4 End of clutch shoe *BEICERE.
_[ points to the right. 55 wvFya—-E£TUVTR
Springs attach BORICRVET.
AB27 as shown.

—ar—— 29 v



Z561 ‘-]
2150

ABYE
A4T3 &
& S '
zses? é -B
7517 = =
? /// = @As%
A475 % T =
S 2904 : Mjﬁ:“\ o 3
SR  [— . . 2
b \\}(2903 | ??
N
7568 »
Ezsn
A4T5 =
~r‘ Enars N
7568 = 23
. //, i:l.-'%\?

72100 A1

@ 2242
”‘@
A456

%) Vel o
A4T3 / \
6816 (4 o

6872/ 6876

é\ @ @ A133
& ®
)
o Nz A g, Q? I
Aass- 2568 % S A475 6122 2125 l@ o
5 A396 - m
- &q % 136 A4TS
z13qg (=]
2136 E:-‘%j e
)

aABSB
@ A460 S
8022@@@ e ?
‘\QY "v
2, Z136 @
AASO J
1
2543
Ag50
\(ﬂ AB50
9 DB/@NO A431
A
W,
A850
AS58 - @
B030

30

H%






Parts List

Part# QTY Name Retail Price ($) Part# QTY Name Retail Price ($)
1615 1 NITRO STAR 15FE ENGINE 120.00 2282 4 STEP SCREW 2.00
1705 1 GLOW PLUG 7.00 Z509 6 BUTTON HEAD SCREW M3x30mm 2.00
2197 2 MT MESH WHEEL (CHROME) 9.50 Z517 10 BINDER HEAD SCREW M3x8mm 1.50
4455 2 DIRT HAWG M2 COMPOUND TIRE 18.00 2526 6 FLAT HEAD SCREW M3x8mm (6pcs) 1.00
6122 10 BODY PIN (MEDIUM/10pcs) 2.00 2543 6 CAP HEAD SCREW M3x10mm 1.50
6125 4 SUPER STAR WASHER SET 2.00 Z561 6 TP. FLANGED SCREW M3x10mm 2.00
6154 10 NYLON STRAP (3.5x150mm/BLACK/10pcs) 2.00 2568 10 TP. BINDER HEAD SCREW M3x12mm 1.00
6163 1 SERVO TAPE 20x100mm (5pcs) 4.00 2569 10 TP. BINDER HEAD SCREW M3x15mm 1.00
6228 2 NYLON REUSABLE BATTERY STRAP (2pcs) 2.00 Z578 10 TP. FLAT HEAD SCREW M3x12mm 1.00
6786 2 SPRING 57x9x1.1mm (BLACK/MEDIUM) 3.50 Z581 10 TP. FLAT HEAD SCREW M3x18mm 1.00
6796 2 SPRING 70x14x1.1mm (BLACK/MEDIUM) 3.50 2593 4 SCREW SHAFT 3x27mm 2.50
6816 6 SILICONE O-RING $10 (6pcs) 2.00 2599 4 SCREW SHAFT 3x40mm 250
6819 5 SILICONE O-RING P-3 (RED) (5pcs) 1.50 2653 6 NUT M3 (6pcs) 1.00
6872 2 SHOCK SHAFT 3x47mm (STAINLESS STEEL) 3.50 2684 4 FLANGE LOCK NUT M4 (4pcs) 2,50
6876 2 SHOCK SHAFT 3x55mm (STAINLESS STEEL) 3.50 2694 10 WASHER M5x10x0.5mm 1.00
7170 1 NITRO MT-1 TRUCK BODY WITH WING 24.00 2903 1 ALLEN WRENCH 2.5mm 1.00
72001 2 PILOT SHAFT 4x30mm 4.00 2904 1 ALLEN WRENCH 2.0mm 1.00
72072 1 DOGBONE 6x83mm (1pc) (CENTER FRONT) 5.00 Z950 1 CROSS WRENCH (SMALL) 2.00
72100 2 SHOCK CAP 12x0.8mm (SILVER/GROOVED) 3.00 z721 4 SET SCREW M4 X 4mm 2.00
72107 2 CUP JOINT 5x10x16mm (2pcs) 7.00
72144 1 LINKAGE SET (NITRO RS4 MT) 4.00 . -
S50a8  § ERALE GAN CHARTRUATE ST s ! Recommended spares for your toolbox are highlighted!
72150 1 EXHAUST MANIFOLD 7.00
72157 2 ARM BRACE SET 2.00
73901 1 MAIN CHASSIS (ALUMINUM 17S PURPLE) 35.00
76872 1 SPUR GEAR 52 TOOTH (1M) 6.00
NI 4 BALSEGm 400
A185 1 STEERING JOINT SET 1.00
A249 4 BALL M2 x 3.8 x 4.5mm 5.00 1600 1 NITRO STAR 15SS ENGINE 220.00
A281 2 FLANGE SHAFT SET 3x36mm / A282 3x42mm 5.00 1605 1 NITRO STAR 15 ENGINE 135.00
A346 1 SUSPENSION MOUNT / SHOCK TOWER SET 7.00 1610 1 NITRO STAR 15SC (SLIDE CARB. NO PULL STARTER) 220.00
A347 1 GEAR BOX SET 6.00 1634 1 CARBURETOR (COMPLETE) (5.5mm) 53.00
A396 1 SERVO SAVER SET 5.00 1703 1 HEAT SINK HEAD FOR NITRO STAR 15 (PURPLE) 45.00
A401 1 REAR HUB SET 5.00 1905 1 NITRO STAR PRO 12R SC 240.00
A431 1 DIFF CASE 5.00 1908 1 NITRO STAR PRO 12R RC PULL START 280.00
A456 1 SUSPENSION ARM SET 5.00 2135 2 SUPER STAR MT WHEELS (WHITE) (DEEP OFFSET) 8.50
A460 1 UPRIGHT SET 5.00 2140 2 SUPER STAR MT WHEELS (BLACK) (DEEP OFFSET) 8.50
A473 2 SHOCK PARTS/UPPER ARM SET (2 sets) 7.00 2160 2 SUPER STAR MT WHEELS (CHROME) (DEEP OFFSET) 9.50
A475 1 UPPER DECK SET 9.00 2165 2 SUPER STAR MT WHEELS (GOLD) (DEEP OFFSET) 9.50
A544 1 SHOCK BODY SET (62-87mm) 3.50 2180 2 SUPER STAR MT WHEELS (WHITE) 8.50
A546 1 SHOCK BODY SET (70-103mm) 3.50 2181 2 SUPER STAR MT WHEELS (BLACK) 8.50
A548 2 AXLE 5x35mm (FRONT) 5.50 2185 2 SUPER STAR MT WHEELS (CHROME) 9.50
A549 2 AXLE 5x40mm (REAR) 5.50 2195 2 MT MESH WHEEL (WHITE) 7.50
A553 2 DOGBONES 6x57mm 5.50 2196 2 MT MESH WHEEL (BLACK) 7.50
A554 2 DOGBONES 6x86mm 6.00 4450 2 TRUCK V GROOVE TIRE PRO COMPOUND 2.2" 17.99
A558 2 DIFFERENTIAL SHAFT 5.00 4451 2 TRUCK V GROOVE TIRE M COMPOUND 2.2 13.00
A559 1 GEAR SHAFT 5x37mm (1pc) 5.00 6282 2 SHAFT 3 X 42mm (STAINLESS STEEL) 5.00
A773 1 HPI SPORT SHOCK SET (62 - 87) (FRONT) 1 PAIR 20.00 6284 2 SHAFT 3 X 30mm (STAINLESS STEEL) 4.00
AT75 1 HPI SPORT SHOCK SET (70 - 103) (REAR) 1 PAIR 20.00 6784 2 SPRING 13x57x1.1mm 10 COILS (YELLOW/SOFT) 5.00
AB00 1 GAS TANK SET 14.00 6788 2 SPRING 13x57x1.2mm 9.5 COILS (BLUE/FIRM) 5.00
AB05 1 PILOT SHAFT M5 3.50 6794 2 SPRING 13x70x1.1mm 15 COILS (YELLOW/SOFT) 5.00
A808 2 CLUTCH SHOE 3.50 6798 2 SPRING 13x70x1.1mm 13 COILS (BLUE/FIRM) 5.00
AB12 1 CLUTCH BELL 12 TOOTH (1M) 6.00 6818 1 10mm PISTONS TEFLON SET (2 SETS) 4.00
AB27 2 CLUTCH SPRING 0.7mm 1.00 72082 1 UNIVERSAL DOGBONE (CENTER FRONT) 20.00
AB32 1 CENTER GEAR SHAFT 5x55mm (1pc) 5.00 72083 1 UNIVERSAL DOGBONE (CENTER REAR) 20.00
AB38 4 FLANGE PIPE 3x4.5x5.5mm 3.50 72094 1 TITANIUM TURNBUCKLE SET (PURPLE) 39.00
AB50 1 DIFF BEVEL GEAR SET 5.00 73017 1 GRAPHITE UPPER DECK SET 42.00
AB55 1 DIFF FINAL GEAR SET (P1x38T/P1x13T) 5.00 73902 1 HEAVY-DUTY MAIN CHASSIS (ALUMINUM 17S PURPLE) 42.00
AB60 1 AIR CLEANER SET 3.50 A209 1 SWAY BAR SET 21.00
ABB5 1 SILICONE TUBE 2x4x330mm (FUEL LINE) 1.20 A723 1 HP| SUPER SHOCK SET (62-87/FRONT) 1 PAIR 36.00
ABG8 1 TUNED PIPE (COMPOSITE NYLON) 10.00 A725 1 HPI SUPER SHOCK SET (70-103/REAR) 1 PAIR 36.00
AB75 5 EXHAUST GASKET 2.50 % AB04 1 COLLET 7x5mm 2.00
AB84 1 FLYWHEEL (CAST) 5.00 A811 1 CLUTCH BELL 11 TOOTH (1M) 6.00
AB96 1 THROTTLE LINKAGE SET 3.00 A813 1 CLUTCH BELL 13 TOOTH (1M) 6.00
AS49 1 SILICONE EXHAUST COUPLING 12x18x30mm 3.00 AB44 1 FIBER BRAKE DISK 14.00
B022 2 BALL BEARING 5x11x4mm (2pcs) 14.00 AB56 1 HEAVY-DUTY 38 TOOTH FINAL GEAR (38T) 35.00
B030 2 BALL BEARING 10x15x4mm (2pcs) 15.00 AB57 1 HEAVY-DUTY 13 TOOTH FINAL GEAR (13T) 15.00
B046 1 CLUTCH NEEDLE BEARING 5x8mm 5.80 % A863 1 ENGINE MOUNT (HPI, OS) 4.00
2125 14 BALL CUP (14pcs) 5.00 AB85 1 NITRO RACING CLUTCH 15.00
2136 4 BALL END 4-40 (BLACK) 3.00 A912 1 2 SPEED TRANSMISSION (ON ROAD ONLY) 90.00
Z150 1 ANTENNA PIPE SET 1.00 A915 1 HEAT SINK ENGINE MOUNT (20mm) FOR PULL STARTER 45.00
Z160 1 GREASE 1.50 A920 1 HEAT SINK ENGINE MOUNT (15mm) NON-PULL STARTER 45.00
2170 1 SILICONE SHOCK OIL #300 3.50 A925 1 LIGHT WEIGHT FLYWHEEL (40mm) FOR PULL STARTER 20.00
2214 4 BUTTON HEAD SCREW M3x8mm 1.00 A926 1 LIGHT WEIGHT FLYWHEEL (32mm) NON-PULL STARTER 18.00
2242 20 E CLIP E2mm (20 pcs) 1.00 A928 1 OIL CATCH (NOT FOR NITRO STAR PRO ENGINES) 17.00
2264 10 PIN 2x10mm SILVER 1.50 A958 1 BALL DIFFERENTIAL SET 38.00
% You will need these items for i ion of optional engi




Add one Z694 washer to the front and rear differential as shown for longer differential gear life.

¥ 2604
a

2694 WASHER M5 x 10 x 0.5mm (10 pieces) $1.00
Dy e—



A% Kit Update 7+ ~OMT# 254082 y & a

Puta” ! " in your instruction manual now so you don't forget to look at this update sheet!

b ' Wrong Photo

2581 TP.Flat Head Screw M3 x 18mm
U3 FvEVT R

-<—— Correct Size

i

| Xoe
A346
: © ‘—'e|*
=

P PO
lﬁ eln IJ U }T

A347 | L SH S gw
\©a@ ¢ ‘ 3 (13 9 Yge

]T l‘[ lﬂ TIL‘!_C (\)

' Use attached M2x8mm Screws.

@ M2xBmmOKSEFALTTEL,

A431b TP. Butt. Head Screw M2 x 10mm x 8
TR YEVIRY

1Y ‘;( Y =
[ L i
— e—

%ﬁ) '
S P
@

6819

Page 1/2



Kit Update 7 ~FOMTHESE 27 >

Use the attached washers
here to prevent binding.

/ [ ] - s
_/ HHOBHZTy vy —%EA
& 4’/’ L'C'Fél‘\o

Ol

i;i'—ff""-'--

Page 19
J— 7 Note direction
f@%ﬂl:ﬁ%q ‘_”‘_\\‘_CD TR Y

Approximately #) 54.5mm ' Approximately #) 54.5mm

Add a drop of oil if servo

@ Saver doesn't move freely.
AL—=XIH L E S FER
LTTF&EL,

(O

A

If there is still binding, use a hobby knife to
' remove material from the upper part here.
0@ RL—XICEHALEWERIX. HLRO S EHEI>T

FaL,
Option Parts 42.00
73902 1 HEAVY-DUTY MAIN CHASSIS (ALUMINUM 17S PURPLE) 3>qo

' A705 won't fit the RS4 Nitro MT.
— @ 7 FOMTICREMEREL A,

WUl We have included some extra e-clips in case you lose one.
EVUTERC LEBOAIC, BERATA>TLET,

—as Page 2/2



A= % Kit Update 7 ovTaRsEs

Puta " ' " in your instruction manual now so you don't forget to look at this update sheet!
HRBS‘zb\u%EiB?L“"’V —DBENFI<RALTBNTIEEL,

' Wrong Photo
RHEL

TP. Flat Head Screw M3 x 18mm
Y35 SvEVT RY

<« Correct Size

ELWTA X

A347

We recommend installing a limiter on the rear shock
shafts to help prevent breakage of the rear dogbones.

@ UPY3yIYPIRCZO—DDUIyH—ERDRIFTRTEICKST,
UP Ry IR—YOBRZHR CENHERET,

X

@)Y—'Il—\\‘-rfé ‘_fl:  —— Note direction
o PEICER!
Approximately #) 54.5mm Approximately #) 54.5mm

Page 112



H-ﬁ?@% ‘ % Kit Update 7 ovrmesess

Option Parts A7 3>)\-Y
42.00

73902 1 HEAVY-DUTY MAIN CHASSIS (ALUMINUM 17S PURPLE) 35.00 ) .
o A705 won't fit the RS4 Nitro MT.
o 71 FOMTICHEMERELA.
w5
et A518 2 UNIVERSAL DOGBONES (FRONT) 34.00
/\/ A519 2 UNIVERSAL DOGBONES (REAR) 34.00

We recommend that you do NOT use the A518 and A519 Universals in the Nitro RS4 MT.
They aren't strong enough for the Nitro MT. If you would like to use Universals on this truck,
we recommend MIP Shiny CVD Universals (MIP Part Numbers 1274 and 1275).

AS518, A519 AZN=H)LY»DI rZET FOMT [CERLBNTLESEL,. NBOD
A=Y v I HE T+ 0 MT ICREATDIERETDENDHOET, 1T/N—
HILY v D R ZEE DSBS MIP Shiny CVD Universal (MIP B&RES 1274, 1275) =
REBHLET.

Jumping Tips for the Nitro MT: 7 FOMT TOY v > FICDUNT

The attitude of the Nitro MT can be adjusted in mid-air by using the throttle or brake.
Punch the throttle to point the nose up in the air, use the brake to point the nose down.
Before you land, you should let off the throttle so you don't land with the wheels spinning
at maximum RPM. If the wheels are spinning at maximum RPM it will put a giant jolt
through the drivetrain, possibly causing the dogbones, drive shafts and drive gears to
break or wear out quickly. For real-world examples of how to jump, watch motocross TV,
you will be able to see them adjust the nose of the motorcycle in mid-air, and they land
soflty with the throttle and brakes off.

IeVTPOEBIG. 20y MILETU—FICK>TREIDICENMERET., IvyT
PICROY FIVEANDCEICKDEEDBIENDICZD, TU—FICK>TRITHDICE
DFEI, BHBERICROYVEZDICIBICEICKD. 1 PHBEEL TNDRET
BT IDEMCENMERET., HAPHBOGORETENT DEHBRICAEZE
BADODD. FyIMR—=U FSATY9T b RSATFPRENBRUIZ D HoNUEIRE
[CRLEDBENDHVEYT. IvYIDFARG REODELDVORV_REFUETRD
EPNVIEY, ERDOXRTIE SAYT-DRDTHA— /N DEBZEHIEL. BitsdR
BROY FILETU—FZRUTHE L TNEY,

Thottle
A0 ~IL

Brakes
JuL—%F

"Flight Path"
EITHE

Don't land at full throttle!
20y FLESBICUEZEEMUENTRSL),

Page 212



